

NORTHEAST TEXTILES  
 1750 Hwy 321 N  
 Clover, SC 29710

October 29, 2008

**IDENTIFICATION SUBMITTED BY CLIENT**

DESCRIPTION : RIALTO

**TEST RESULTS**

**NFPA 701 – STANDARD METHODS OF FIRE FOR FLAME RESISTANT TEXTILES AND FILMS 2004 EDITION – TEST METHOD #1**

**CONCLUSION**

The item submitted for testing **DOES** pass the flame resistance requirements when tested in accordance with the procedures outlined in the National Fire Protection Association Standard 701, Test Method 1 small scale test.

**TEST RESULTS**

Specimen Configuration: Single Layer

State of Sample: As Received

Specimen Direction:		LENGTH DIRECTION			
SPECIMEN #	AFTERFLAME TIME (SECONDS)	BURNING OF DRIPPINGS (SECONDS)	WEIGHT BEFORE EXPOSURE (GRAMS)	WEIGHT AFTER EXPOSURE (GRAMS)	% WEIGHT LOSS
Test 1	0	0	11.7	8	31.62
Test 2	0	0	11.7	8	31.62
Test 3	0	0	11.8	7.7	34.75
Test 4	0	0	11.8	8.2	30.51
Test 5	0	0	11.7	8.4	28.21
Test 6	0	0	11.6	8.2	29.31
Test 7	0	0	11.7	8.4	28.21
Test 8	0	0	11.6	7.9	31.90
Test 9	0	0	11.7	7.2	38.46
Test 10	0	0	11.7	7.7	34.19
<b>Average:</b>	0	0			31.88
<b>Std. Dev:</b>					3.21
<b>AVERAGE PERCENT WEIGHT LOSS FOR TEN SPECIMENS:</b>				31.9	